
PART NO.

FIT KITS

DB-Killer

BIKE

YEAR

NOTES

scorpion-exhausts.com

FITTING INSTRUCTIONS 1

NOTE: ENSURE SCORPION SYSTEM IS CLEAR OF MOVING PARTS AND ALL ORIGINAL FUNCTIONS WORK CORRECTLY.

1	 2 x 275mm Silencers ESC 170

2 	 Connecting Pipe CP 598

3 	 Mounting Bracket (Z015.20892)

4 	 2 x M8 x 30mm Cap Head Bolts (Z017.10074)

5 	 2 x M8 x 20mm Cap Head Bolts (Z017.10072) 

6 	 4 x M8 Nyloc Nuts (Z017.10062)

7 	 2 x Aluminium Bolt Finishers (Z026.20068)

8 	 6 x M8 x 17mm Washers (Z017.10831)

9 	 2 x 51-55mm Band Clamps (Z016.10002)

10 	 47-51mm Band Clamp  (Z016.10003)

11 	 2 x UnderseatStraps  Rubbers (Z028.10098)

E-MARK ROUND 	 N/A 

E-MARK OVAL 	 BSAU 193a  1990/t3

ISSUE NO. 	 05

DATE 	 22/10/2018

AUTHORISED 	 J,Harkin

CHECKED

YAMAHA  TENERE  660

2008 - 13

Use standard fittings where not supplied
Remove standard gasket if fitted.

EYA - 88

OVAL Z039.11388

2 x SCEXDBK12 - (Type B)

Box: PLOCK 2

1

9

4

3

7

8

7

8

7

11

5

11

2

10


